



# TEST REPORT

**TO: CONFER FRAGRANT CO., LTD.**

**LAB NO.:** (6217) 111-0191  
**DATE IN:** APR. 21, 2017  
**DATE OUT:** MAY 05, 2017  
**MOD. DATE:** -  
**PAGE:** 1 OF 4  
**WORKING DAYS:** 9

**PURPOSE OF TEST:** To evaluate the submitted sample in the test requested by the client only.

**OVERALL RATING:** PASS

**SAMPLE DESCRIPTION:**

Item Description:	<u>OLEFIN STRIPE AZURE (1PC WITHOUT PACKAGE)</u>
Style No.:	-
P.O.No.:	-
Sources/Vendor:	-
Manufacturer:	-
Orig. Of Country:	-
Size:	-
Color:	-

**COMMENTS:**

**Please see attached Test Results for detailed test data on all requested test.**

<b>SUMMARY OF TEST RESULTS</b>
--------------------------------

TEST RESULTS	PASS	FAIL	
The Furniture and Furnishings (Fire) (Safety) Regulations 1988, S.I. No. 1324(amended 1989, 1993 and 2010), Schedule 4, Part I and Schedule 5, Part I, when using ignition source 0 & 1 of BS 5852:Part 1:1979.	<b>X</b>		

**Remark: BVCPS Contact information for this report.**

**Technical questions:**

Primary Contact: Jack Peng, Tel: 886-2-2895-3666#375, email: jack.peng@tw.bureauveritas.com

Back-up Contact: Chad Hsieh, Tel: 886-2-2895-3666#302, email: chad.hsieh@tw.bureauveritas.com

**Concerns regarding billing:**

Primary Contact: Judy Chan, Tel: 886-2-2895-3666#304, email: judy.chan@tw.bureauveritas.com

Back-up Contact: Iris Yang, Tel: 886-2-2895-3666#310, email: iris.yang@tw.bureauveritas.com

**BUREAU VERITAS CONSUMER PRODUCTS SERVICES (H.K.) LIMITED,  
TAIWAN BRANCH**



**CHAD HSIEH  
HARDLINE OPERATION MANAGER**

**REMARKS:**

1. This report is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission.
2. Our report is limited to the test samples identified herein. The results set forth in this report are not necessarily indicative or representative of the statistical quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.
3. Our report includes all the tests requested by you and the results thereof. You shall have thirty days from receipt of this report to request additional testing of the samples or to notify us of any errors or omissions relating to our report; provided, however, such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

**TEST RESULT:**

Conclusions: The cover sample supplied **MEETS** the requirements of The Furniture and Furnishings (Fire) (Safety) Regulations 1988, S.I. No. 1324(amended 1989, 1993 and 2010), Schedule 4, Part I and Schedule 5, Part I, when using ignition source 0 & 1 of BS 5852:Part 1:1979.

**1. The Furniture and Furnishings (Fire) (Safety) Regulations 1988. S.I. No. 1324  
(amended 1989, 1993 and 2010),  
Schedule 4, Part I, Ignitability test for Cover fabrics.  
Cigarette Test (Ignition Source 0)**

Specimen number	1	2
Ignition (I) / Did not ignite (DNI) / Ignite but extinguished (IBE) / Surface flash burn (SFB)	DID NOT IGNITE	DID NOT IGNITE
Time for cigarette consumed	19 min 41 sec	17 min 06 sec
Smouldering	NIL, 0 sec	NIL, 0 sec
Flaming ceased	NIL, 0 sec	NIL, 0 sec
Smoking	NIL, 0 sec	NIL, 0 sec
Afterglow	NO	NO
Cover char splitting	NA	NA
Final examination of progressive smouldering	/	/
Criteria of failure	/	

\* Fails to smoulder its complete length

**2. The Furniture and Furnishings (Fire) (Safety) Regulations 1988. S.I. No. 1324,  
(amended 1989, 1993 and 2010),  
Schedule 5, Part I, Ignitability test for Cover fabrics.  
Match Test (Ignition Source 1)**

Specimen number	1	2
Ignition (I) / Did not ignite (DIN) / Ignite but extinguished (IBE) / Surface flash burn (SFB)	DID NOT IGNITE	IGNITE BUT EXTINGUISHED
Smouldering ceased	NIL, 0 sec	NIL, 0 sec
Flaming ceased	NIL, 0 sec	YES, 7 sec
Smoking	YES, 10 sec	YES, 18 sec
Afterglow	NO	NO
Cover char splitting	NA	NA
Final examination of progressive smouldering	/	/
Criteria of failure	/	

